version 1.9






PART

DESCRIPTION

Back Plate

4040 Profile x 500 mm

4120 Profile x 500 mm

4080 Profile x 500 mm

4120 Profile x 1350 mm

4120 Profile x 680 mm

4080 Profile x 180 mm

4080 Profile x 400 mm

4040 Profile x 320 mm

4040 Corner brackets

4080 Corner brackets

Pedal Tray Bracket

Wheelbase Side Bracket

Wheelbase Bracket

Bolt M8x16 Hexagon head

Bolt M8x20 Hexagon head

Bolt M8x16 Round Head

Bolt M8x20 Flat Washer

Blacking Plates 4040

Blacking Plates 4080

QUANTITY

15

54

10

54



Blacking Plates 4120

Wheels



Washer DIN912 DIN 912 DIN 912 Slot-Nut
M8 MB8x20 M8x16 MB8x12 M8

ORMRIRTR:]




STEP 1- Assemble the base

Parts Needed:

°X1 °X1 e:ﬂ ex2 °x2°x6 @x4@x12 QxE:

Tools Needed:

%@H

=




STEP 2 - Assemble Pedal Tray

Parts Needed:

0)(2 OXZQXS

Tools Needed:







STEP 3a - Assemble Wheel Deck

Parts Needed:

DO« @ @ x

Tools Needed:




STEP 3b - Mount Wheel Deck to cockpit




STEP 4 - Assemble Side Arm

Parts Needed:

mx1 ox2 ox40x8

Tools Needed:




STEP S - Assemble Seat Arms

Parts Needed:

O 2@« @ xo @ x

Tools Needed:




